— ®akin)-PARTS CATALOG—————

. 'Genera.t_or y

Model

RGX181O

| Spec No. RX1 81018010 ( BF RECEPTACLE )

QFUJI HEAVY INDUSTRIES LTI]

ISSUE EMD GP1468 -









' FIG.1 GENERATOR

RGX1810

"00-03




FIG.1 GENERATOR

.L—Interchangeabifity

Ref.
No.

Part Number

Description

Qty

Execution

1

365-54112-08

FRONT COVER

2

359-59935-08

BOLT and WASHER ASS'Y (M8 X 20mm)

*3

378-50525-08

ROTOR, compl. Includes item 4

353-58208~08

BALL BEARING

387-55801-03

THROUGH BOLT (M8 X 230mm)

387-55503-01

STATOR, compl. For 50Hz-240V

D~ |||

365-54505-08

STATOR COVER

388-55601-01

REAR COVER

365-54506-08

BRUSH COVER

004-35041-00

BOLT and WASHER ASS’Y (M4 X {0mm)

11

388-76601-03

GROMMET

12

391-29000-13

BUSHING

13

056-60001~70

CLAMP

14

365-59907-08

COVER BOLT (M6 X 90mm)

15

003~-20060-00

SPRING WASHER

AT M I e e e e B e e K Y

'00-03

RGX1810




- FIG.2 PIPE FHAME and FUEL TANK

00-03 ' | | T RGXIBI0



FIG.2 PIPE FRAMEand FUEL TANK

+Interchangeability

Ref

=
o

Part Number

Description

Q'ty

Execution

388-65501-01

PIPE FRAME, compl.

388-58585-08

SIDE PLATE, compl.

387-87101-03

LABEL (RGX1810)

011-00600-80

FLANGE BOLT (M6 X 12mm)

377-87001-11

RUBBER MOUNT UNIT, engine side

377-87000-11

RUBBER MOUNT UNIT, generator side

003-10080-00

WASHER

COj~d ||| f|O|N|=]

002-38080-00

FLANGE NUT(M8)

[{=]

341-00508-00

SCREW (M5 X 10mm)

—
[}

332-00050-08

SPRING WASHER

—
—h

388-54413-08

EARTH GORD

—
%]

388-54410-18

STOPPER PLATE

-,
o0

227-60725-01

FUEL TANK , compl (Color : CANARY YELLOW)

-
£

064-80002-00

FUEL GAUGE, compl.

—ry
[4)]

043-04300-15

FUEL TANK CAP, compl.

s
(=]

014-50500-40

SCREW, counter head

—
L |

064-13600-10

FUEL FILTER

-t
(=)

227-66001-03

PLUG COVER

*19

064-20023-11

FUEL STRAINER ASS'Y Includes items 20 thru 26

20

064-20003-30

O RING

21

064-20002-20

FILTER

22

064-20002-30

PACKING

23

064-20019-10

CUP

24

064-20002-40

BANJO BOLT

25

064-20002-50

FIBER PACKING

26

064-20024-10

LOCK NUT

27

053-30800-20

NUT, joint

28

085-11100-50

RUBBER PIPE (¢ 11.5 X ¢ 17.5 X 230mm)

29

056-11700—-10

HOSE CLAMP

30

052-10601-10

BANJO

31

056-11000-30

HOSE CLAMP

32

085-10400-00

RUBBER PIPE (¢$4.5% ¢ 11 X 160mm)

33

011-00602-20

FLANGE BOLT

34

391-39000-13

RUBBER WASHER

35

388-93003-03

CAUTION LABEL For English

36

001-10061-20

BOLT and WASHER ASS'Y (M6 X 15mm)

N......_p._p,_.LN_LN—L—L—LN_L.—A._A-.L—L_;—A—LN_I._n.-A.._L_s—-L—Lm_LNNN_I._L_L

0003

RGX1810




FIG.3 CONTROL BOX (BF RECEPTACLE)

RGX1810

- '00-03




FIG.3 CONTROL BOX (BF RECEPTACLE)

JInterchangeability

Ref.
No.

Part Number

Description

Q'ty

Execution

*1

387-76509-00

CONTROL BOX ASS'Y
Includes items 1 thru 21

388-76401-02

CONTROL BOX, compl.

*2

387-76010-00

CONTROL PANEL A ASS'Y
Includes items 2 thru 14

387-76102-01

CONTROL PANEL A, compl.

387-76706-03

NO FUSE BREAKER (10A)

31B-70911-03

SCREW and WASHER ASS'Y (M3 X 5mm)

391-47902-01

VOLTMETER (AC200V)

388-49801-08

NUT (M3)

358-40616-08

RECEPTACLE (250V—13A)

R~ (01| |CO|M

31F-76002-01

SCREW and WASHER ASS'Y (M3.5 X 8mm)

353-49901-08

WING NUT (M5)

353-49902-08

NUT (M5)

11

356-48907-08

SCREW (M5 X 15mm)

12

332-00050-08

SPRING WASHER

13

353-48803-08

WASHER

14

372-59905-08

LOCK WASHER

15

353-49904-08

SCREW (M4 % 10mm)

16

387-76301-01

CONDENSER, compl. (17 (£ F)

17

380-47531-08

CONDENSER HOLDER

18

004-35041-00

SCREW and WASHER ASS'Y (M4 X 10mm)

19

389-59989-08

SCREW and WASHER ASS’Y (M4 X 15mm)

20

389-59990-08

NUT.(M4)

21

387-87004~-03

LABEL (SPEC)

22

001-10061-20

BOLT and WASHER ASS'Y (M6 X 15mm)

24

353-49035-08

LABEL(AC240V)

—t | b | | N ]k |t [N |k | O [ ek |k [N ek |k k| [N N =t N[ et |t

'00—-03

RGX1810




FIG.4 CRANKCASE GROUP

- 00-03 | | RGX1810



FIG.4 CRANKCASE GROUP

$-Interchangeability

Ref.
No.

Part Number

Description

Q'ty

Execution

%1

227-10101-21

CRANKCASE, compl. Includes items 2 thru 7

227-14202-03

VALVE GUIDE, over size

044~-02501-50

OIL SEAL (TB ¢ 25X ¢ 38 X 7Tmm)

060~02500-10

BALL BEARING (BB 6205C3)

031-00600-20

DOWEL PIN

010-50802-50

STUD, muffler

~(n|( Do

010-50601-20

STUD, carburetor

*8

227-11006—11

MAIN BEARING COVER, compl. Includes items 9 and 11

044-02501-60

OIL SEAL (TB ¢ 25 X ¢p41.24 X 7mm)

11

060-02500-10

BALL BEARING (BB 6205C3)

12

227-45003-01

GOVERNOR GEAR, compl.

13

205-41901-03

GOVERNOR SLEEVE

14

227-17501-03

OIL SHELTER, sensor

15

004-35040-80

SCREW and WASHER ASS'Y

16

227-13101-13

CYLINDER HEAD

17

227-15001-11

GASKET, compl., head

18

227-16001-03

GASKET, bearing cover

19

040-11400-30

PLUG

20

021-11400-20

GASKET

21

227-14301-01

TAPPET COVER, compl.

22

227-14401-01

BREATHER PLATE, compl.

23

227-16006-03

GASKET, tappet cover

24

227-16007-03

GASKET, breather plate

25

085—-10800-00

RUBBER PIPE (¢ 8% ¢ 11 X 64mm)

26

011-00800-10

FLANGE BOLT

27

013-00600-40

BOLT and WASHER ASS'Y

28

011-00600-20

FLANGE BOLT

29

003—-10060-00

WASHER |

227-99001-07

GASKET SET Includes items 17, 18, 23, 24
and FIG. 6 Ref. No. 10, 16 and 17, Fig. 9-25

e (DN (00| 00§ muh | mh [ ok |k |k [ NG [ PN | ek ] [t | N[t |t | |k bk |k (B[N N | | N | -t

'00-03

RGX1810




" FIG.5 CRANKSHAFT and PISTON GROUP

RGX1810

'00-03




FIG.5 CRANKSHAFT and PISTON GROUP

4 Interchangeability

Ref.
No.

Part Number

Description

Q'ty

Execution

*]

227-20701-51

CRANKSHAFT, compl.  Includes item 2

*
(X

227-22501-10

CONNECTING ROD ASS'Y Includes items 4 and 5

227-23001-13

CONNECTING ROD BOLT

227-23101-03

OIL SCRAPER

214-23301-13

PISTON PIN

227-23401-03

PISTON (STD.)

227-23402-03

PISTON {over size 0.25mm)

227-23403-03

PISTON (over size 0.50mm)

227-23511-07

PISTON RING SET (STD.)

227-23512-07

PISTON RING SET (over size 0.25mm)

00|00 |00 |~d|~d|~l|R||

227-23513-07

PISTON RING SET (over size 0.25mm)

w

056—-51400-10

cLIP

—
o

023-02501-10

SPACER (1=0.6)—

j—y
o

023-02501~20

SPACER (1=0.8) [ select one piece only

—y
o

023-02501-30

SPACER (=1.0)—

v,
—

002-18140-00

NUT, flywheel

—
N

003-20140-00

SPRING WASHER, flywheel

—
(-]

032-30300-10

WOODRUFF KEY, flywheel

e el et el el el B B el el el el Bl el el Bl 10 = R el Bl

"00-03

RGX1810




FIG.6 INTAKE and EXHAUST GROUP

RGX1810

'00-03.



FIG.6 INTAKE and EXHAUST GROUP

& Interchangeability

=0
o g

Part Number

Description

Q'ty

Execution

227-31702-11

CAMSHAFT, compl.

227-33301-03

TAPPET

227-33401-03

INTAKE VALVE

227-33501-13

EXHAUST VALVE

227-33601-03

VALVE SPRING

227-33701-03

SPRING RETAINER

227-30203-01

MUFFLER, compl.

CO|=f|H|OT |4 |COIP | =]

227-34210-21

MUFFLER COVER, compl.

=]

227-37001-01

MUFFLER BRACKET

-
o

214-35201-11

GASKET, compl., exhaust

*11

227-32613-00

AIR CLEANER ASS'Y Includes items 12 and 13

12

227-32610-07

CLEANER ELEMENT SET

13

227-36003-13

GASKET, air cleaner

15

227-32901-13

INSULATOR

16

227-35901-03

GASKET, insulator

17

227-35904-03

GASKET 2, insulator

18

002-19080-00

NUT

19

011-00600-10

FLANGE BOLT

20

226-39212-00

NUT and WASHER ASS'Y

21

011-00600-20

FLANGE BOLT

22

001-10061-20

BOLT and WASHER ASS'Y

23

001-11061-20

BOLT and WASHER ASS'Y

b |t { ke [ NS | R [ PN [ s [t |t [t |t |t |t | ok [ b | D | NT | et ok | D | -

'00-03

RGX1810




" FIG.7 GOVERNOR, OPERATE GROUP

'00-03 ' ‘ RGX1810



FIG.7 GOVERNOR, OPERATE GROUP

L Interchangeability

= 0
° g

Part Number

Description

Q
g

Execution

227-42301-11

GOVERNOR LEVER, compl.

227—-42201-03

GOVERNOR SHAFT

227-42502-13

GOVERNOR SPRING  For 50H:z

227-42701-01

GOVERNOR ROD

227-42801-01

ROD SPRING

227-43301-11

SPEED CONTROL

227-43501-13

STOP PLATE

DD ||| DN | =— |

227-45002~-03

SPRING WASHER

w0

003-13060-00

CLIP

—
o

001-14062-50

BOLT and WASHER ASS'Y

—h
—r,

018-60600-20

NUT

—h
N

011-00600—-30

FLANGE BOLT

—
[+

220-48001-13

CONTROL SPRING

-t
£

004-31065-00

SCREW, pan head

—L—L—L—l—LN—k—l-&-&H—L—L—L

'00-03

RGX1810




~ FIG.8 COOLING and STARTING GROUP

T

"00-03

RGX1810




FIG.8 COOLING and STARTING GROUP

& interchangeability

Part Number

- Description

Q
g

Execution

227-51630-06

BLOWER HOUSING, compl.

227-91701-13

LABEL, trade mark

227-50811-10

RECOIL STARTER ASS'Y Includes items 5 thru 15

261-50115-08

SPIRAL SPRING

252-50121-08

REEL

W(~didDin

226-50113-08

STARTER ROPE

227-50100-08

STARTER KNOB

227-50150-08

STARTER KNOB CAP

227-50135-08

RETURN SPRING

11

161-50125-08

RATGHET

12

227-50131-08

FRICTION SPRING

13

161-50150-08

RATCHET GUIDE

14

227-50152-08

SET SCREW (M86)

15

227-50149-18

STARTING PULLEY

16

227-52802-03

HEAD COVER

17

227-52601-03

CYLINDER BAFFLE

18

011-00600-20

FLANGE BOLT

19

011-00600—-10

FLANGE BOLT

20

011-00600-20

FLANGE BOLT

PO [ ] | i [t |t [t [t | i D [N [ | ek | b |k [k ] |t [

'00-03

RGX1810




' FIG.S FUEL, LUBRICANT GROUP

|

RGX1810

'00-03




FIG.9 FUEL, LUBRICANT GROUP

£ Interchangeability

Ref.
No.

Part Number

Description

Q'ty

Execution

227-62304-10

CARBURETOR ASS'Y  includes items 2 thru 23

220-62535-08

THROTTLE VALVE (#170)

209-62351-08

SCREW

237-62451-08

SCREW

226-62525-08

CHOKE VALVE

209-62420-08

PILOT JET (#50)

209-62352-08

SCREW

209-62445-08

SPRING

226-62500-08

NEEDLE VALVE ASS'Y

214-62515-08

PIN, float

226—-62506—08

FLOAT ASS'Y

226-62530-08

SHAFT ASS'Y, throttle

209-62446-08

SPRING

209-62353-08

STEEL BALL

226-62520-18

LEVER, choke

226-62551-08

RING

226-62550-08

RING

214-62540-08

FLOAT GHAMBER PACKING

227-62558-08

FLOAT CHAMBER BODY

227-62451-08

BOLT

214-62450-08

PACKING

227-62400~-08

MAIN JET (#82.5)

227-62550-08

SEAL

269-63601-03

OIL GAUGE

021-31600-20

GASKET

'00-03

RGX1810




* FIG.10 ELECTRIC DEVICE GROUP

RGX1810

-'00-03




FIG.10 ELECTRIC DEVICE GROUP

& Interchangeability

Part Number

Description

2
g

Execution

227-79230-01

FLYWHEEL, compl.

227-79430-41

IGNITION COIL, compl.

065-01401-50

SPARK PLUG (NGK BR6HS)

065-50001—-10

SPARK PLUG GAP

066-00003-61

SWITCH ASS'Y

206-75501-01

CLAMP, compl.

214-79002-01

CLAMP

227-73107-01

WIRE 7, compl.

K83-11015-01

OIL SENSOR, compl. 6

214-79006-01

CLAMP, compl.

056-60002-50

CLAMP

011-00601-21

FLANGE BOLT

015-00400-80

TAPPING SCREW

011-00600-10

FLANGE BOLT

el I AL A el e e e T e A A A

'00-03

RGX1810



FIG.11 ACCESSORIES GROUP

'00-03 ‘ RGX1810
—-21—



FIG.11 ACCESSORIES GROUP

& Interchangeability

?sz' Part Number Description Q'ty Execution
11 227-90304-00 |ACCESSORY TOOLS KIT 1
‘0003 RGX1810




	index



